| REPAIR PARTS |
20" ROTARY LAWN MOWER - MODEL NO. X2800MC




REPAIR PARTS
20" ROTARY LAWN MOWER - MODEL NO. X2800MC

KEY PART

NO.

—t
COONOUITHWN —

—h
—_

[ S G Y
G &~ WM

NO.

850735
850724
132001
850738X479
84676X479
131959
63601
850733X004
750097
130861
86055
51793
136376
851908
83923
83816
851800
84921
62335
700331X004
87877
750610X004
701643
73510400
84920

DESCRIPTION

Control Bar

Handle Grip

Rope Guide

Upper Handle

Lower Handle

Handle Bolt 5/16-18 x 1-3/4
Locknut 1/4-20

Up-Stop Bracket

Hex Washer Head Screw #10-24 x 1/2
Engine Zone Control Cable
Machine Screw 1/4-20 x 2-1/4
Hairpin Cotter

Handle Knob

Hubcap

Locknut, Hex, Flange 3/8-16
Screw #10

Wheel & Tire Assembly
Shoulder Bolt

Belleville Washer

Selector Spring

Selector Knob

Axle Arm Assembly

Lawn Mower Housing (Includes Key No. 29)
Locknut 1/4-20

Spacer

KEY PART DESCRIPTION
NO. NO.

27 850955 Wheel Adjusting Bracket

28 701969 Handle Bracket Assembly (Right)

29 107339X Danger Decal

30 701971 Handle Bracket Assembly (Left)

31 ' 213146 * Cable Clamp

32 751592 Locknut 3/8-16

33 66426 Wire Tie

34 55187 Thread Cutting Screw 5/16-18 x 3/4

35 851084 Hex Head Screw 3/8-24 x 1-3/8

36 850263 Helical Lock Washer 3/8

37 851074 Hardened Washer

38 134871 20" Blade

39 850977 Blade Adapter

40 850998 Hex Head Self Tapping Screw 3/8-16 x 1-1/2

42 85723 Washer

43 700417 Throttle Control

44 - -- - -~ *Engine - Briggs & Stratton Model No. 124702

45 57143 Wave Washer

46 751648 Rear Skirt

47 751649 Skirt Rod

48 700279 Retainer Clip

-- 128507 Engine Decal

-- 701454 Operator's Manual

-- 701642 Replacement Manuali

* THESE PARTS MUST BE PURCHASED THROUGH AN AUTHORIZED BRIGGS & STRATTON DEALER.



